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FCC VERIFICATION OF CONFORMITY

BST16097671A0001Y-1EC-3 J}
We herewith confirm the following designated product: -"-":E.;
Product Name: X300 DP ¢

Trade Name: OBDSTAR
Main Test Model. : X300 DP
Additional Model: KeyMaster DP, DP Pro, DP Key, DP One, DP 70, DP Star,
X300 Pad, X100 Pad
(Product |dentification)

has been tested and found in compliance with the requirements of 47 CFR PART 15 regulation
& ANSI C63.4 for the evaluation of Class B of electromagnetic compatibility. It is only valid
in connection with the test report number: BST16097671A0001Y-1ER-3.
This device complies with Part 15 of the FCC rules,operation is subject to the following
two conditions:

(1) this device may not cause harmful interference, and

(2) this device must accept any interference received,

including interference that may cause undesired operation.
(Identification of regulations/standards)

This declaration is the responsibility of the manufacturer/importer

OBDSTAR TECHNOLOGY CO., LTD
West Block 4 Floor, NO. 8 Building of Xinwu Industrial Areas, Taoyuan Street,
Nanshan District, Shenzhen, China

(Name /Address
MANUFACTURER / IMPORTER )
TEST LABORATORY
This is the results of test that was carried out by
Shenzhen BST. from the submitted type samples of
the product is in confarmity with the specification of
the respective standards.

The certificate holder has the right to fix the
FCC-mark op-theroguct gomplying with the
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NN '-'l\...-':._.‘_ . S
Manager
Sep. 21, 2016

Shenzhen BST Technology Co.,Ltd.

Add: Building No.23-24, Zhiheng Industrial Park, Guankouer Road, Nantou,Nanshan District,Shenzhen,Guangdong,China, 7))

Certificate Search: hitp://www.bst-lab.com, Tel:400-882-9628, 8009990305, E-mail:christina@bst-lab.com {:
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GLOBAL TESTING AND CERTIFICATION PRECISION SERVICE CLOUD FACTORY

EC-RED Certificate

No.: BST16097671A0002Y-1EC-1

Submittor : OBDSTAR TECHNOLOGY CO., LTD

West Block 4 floor,NO. 8 building of Xinwu industrial areas, Taoyuan
street,Nanshan District,Shenzhen,China
Manufacturer : SHENZHEN SUNTY TECHNOLOGY CO.,LTD

The 7th floor,Bilding 7,,ZhongYunTai Industry Park,Songbai Road, Bao'an
District,ShenZhen, China

Product : X300 DP

Trade Name : OBDSTAR

M/N : KeyMaster DP, DP Pro, DP Key, DP One, DP 70, DP Star, X300 Pad, X100
Pad

Essential requirement Appllecsitgﬁzgﬂ'c;atmns, Documentary Evidence Result
Art.3.1(a) Health EN 62479 BST16097671A0002Y-1ER-10 Pass
Art.3.1(a) Safety EN 60950 BST16097671A0002Y-1SR-2 Pass
Art.3.1(b) EMC ETSI EN 301 489 BST16097671A0002Y-1ER-1 Pass
Art.3.2 Radio ETSI EN 300 328 BST16097671A0002Y-1ER-7 Pass

The EUT described above has been tested by us with the listed standards and found in
compliance with the council RED directive 2014/53/EU. It is possible to use CE marking
to demonstrate the compliance with this Directive.

The scope of evaluation relates to the submitted documents only.

Manager
September 20, 2016

Shenzhen BST Technology Co.,Ltd.
Add: Building No.23-24, Zhiheng Industrial Park, Guankouer Road, Nantou,Nanshan District,Shenzhen,Guangdong,China
Certificate Search: http:/www.bst-lab.com, Tel:400-882-9628, 8009990305, E-mail:christina@bst-lab.com




1CB ST AUTHORIZATION. TCB
Certification

Issued Under the Authority of the
Federal Communications Commission

By:
Nemko North America, INC. f >
303 River Road Date of Grant: 12/06/2016
g:::’da; Ontano. Kty aha Application Dated: 12/06/2016

OBDSTAR Technology Co., Ltd
West Block 4 floor,NO. 8 building of Xinwu
industrial areas,Taoyuan street,Nanshan District

Shenzhen,
China

Attention: Ren ding quan , Majordomo

NOT TRANSFERABLE

EQUIPMENT AUTHORIZATION is hereby issued to the named GRANTEE, and
is VALID ONLY for the equipment identified hereon for use under the
Commission's Rules and Regulations listed below.

FCC IDENTIFIER: 2AJ2D-X300DP
Name of Grantee: OBDSTAR Technology Co., Ltd
Equipment Class: Part 15 Spread Spectrum Transmitter

Notes: X300 DP
Frequency Output Frequency Emission
Grant Notes FCC Rule Parts Range (MHZ) Watts Tolerance Designator
15C 2402.0 - 2480.0 0.005888

Output power listed is conducted.



TCB

GRANT OF EQUIPMENT
AUTHORIZATION
Certification
Issued Under the Authority of the
Federal Communications Commission
By:

Nemko North America, INC.

TCB

303 River Road Date of Grant: 12/06/2016

Ottawa, Ontario, K1V 1H2
Canada

OBDSTAR Technology Co., Ltd
West Block 4 floor,NO. 8 building of Xinwu

industrial areas,Taoyuan street,Nanshan District

Shenzhen,
China

Attention: Ren ding quan , Majordomo

Grant Notes

NOT TRANSFERABLE

EQUIPMENT AUTHORIZATION is hereby issued to the named GRANTEE, and
is VALID ONLY for the equipment identified hereon for use under the
Commission's Rules and Regulations listed below.

FCC IDENTIFIER:  2AJ2D-X300DP
Name of Grantee: OBDSTAR Technology Co., Ltd

Equipment Class: Digital Transmission System

Notes: X300 DP
Frequency Output Frequency
FCC Rule Parts Range (MHZ) Watts Tolerance
15C 2412.0 - 2462.0 0.00695

Output power listed is conducted.

Application Dated: 12/06/2016

Emission
Designator
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FCC VERIFICATION OF CONFORMITY 2
BST16097671A0002Y-1EC-3 Ef}

We herewith confirm the following designated product: fjf-{ s
Product Name: VCI N

Trade Name: OBDSTAR
Main Test Model. : VCI
Additional Model:

(Product Identification)

has been tested and found in compliance with the requirements of 47 CFR PART 15 regulation
& ANSI C63.4 for the evaluation of Class B of electromagnetic compatibility. It is only valid
in connection with the test report number: BST16097671A0002Y-1ER-3.
This device complies with Part 15 of the FCC rules,operation is subject to the following
fwo conditions:

(1) this device may not cause harmful interference, and

(2) this device must accept any interference received,

including interference that may cause undesired operation.
(Identification of regulatidnslstandards)

This declaration is the responsibility of the manufacturer/importer
OBDSTAR TECHNOLOGY CO., LTD

West Block 4 Floor, NO. 8 Building of Xinwu Industrial Areas, Taoyuan Street,
Nanshan District, Shenzhen, China

(Name /Address) v
MANUFACTURER / IMPORTER
TEST LABORATORY C)
This is the results of test that was carried out by R
Shenzhen BST. from the submitted type samples of P
the product is in conformity with the specification of b el
the respective standards. N
The certificate holder has the right to fix the =
FCC-mark on the praduct complying with the &/
s
P ‘bi
=
)
o o)
( ‘:@\ 7]
Sep. 21, 2016 N
3
Shenzhen BST Technology Co.,Ltd. RELE

s

Add: Building No.23-24, Zhiheng Industrial Park, Guankouer Road, Nantou,Nanshan District,Shenzhen,Guangdong,China,
Certificate Search: http:/fwww.bst-lab.com, Tel:400-882-9628, 8009990305, E-mail:christina@bst-lab.com
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EC-RED Certificate

No.: BST16097671A0003Y-1EC-1

Submittor : OBDSTAR TECHNOLOGY CO., LTD

West Block 4 floor,NO. 8 building of Xinwu industrial areas, Taoyuan
street,Nanshan District,Shenzhen,China
Manufacturer : SHENZHEN SUNTY TECHNOLOGY CO.LTD

The 7th floor,Bilding 7,,ZhongYunTai Industry Park,Songbai Road, Bao'an
District,ShenZhen, China

Product : VCI
Trade Name : OBDSTAR
M/N : VCI

Essential requirement Apphets!tgggg:flcsatlons, Documentary Evidence Result
Art.3.1(a) Health EN 62479 BST16097671A0003Y-1ER-10 Pass
Art.3.1(a) Safety EN 60950 BST16097671A0003Y-1SR-2 Pass
Art.3.1(b) EMC ETSI EN 301 489 BST16097671A0003Y-1ER-1 Pass
Art.3.2 Radio ETSI EN 300 328 BST16097671A0003Y-1ER-7 Pass

The EUT described above has been tested by us with the listed standards and found in
compliance with the council RED directive 2014/53/EU. It is possible to use CE marking
to demonstrate the compliance with this Directive.

The scope of evaluation relates to the submitted documents only.
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Manager
September 20, 2016
Shenzhen BST Technology Co.,Ltd.
Add: Building No.23-24, Zhiheng Industrial Park, Guankouer Road, Nantou,Nanshan District,Shenzhen,Guangdong,China
Certificate Search: hitp://www.bst-lab.com, Tel:400-882-9628, 8009990305, E-mail:christina@bst-lab.com




TCB

GRANT OF EQUIPMENT
AUTHORIZATION
Certification
Issued Under the Authority of the
Federal Communications Commission
By:

Nemke North America, INC.

TCB

303 River Road Date of Grant: 11/04/2016

Ottawa, Ontario, K1V 1H2

Canada Application Dated: 11/02/2016

OBDSTAR Technology Co., Ltd
West Block 4 floor,NO. 8 building of Xinwu

industrial areas,Taoyuan street,Nanshan District

Shenzhen,
China

Attention: Ren ding quan , Majordomo

Grant Notes

NOT TRANSFERABLE

EQUIPMENT AUTHORIZATION is hereby issued to the named GRANTEE
and is VALID ONLY for the equipment identified hereon for use under the
Commission’s Rules and Regulations listed below.

il

FCCIDENTIFIER: 2AJ2D-VCI

Name of Grantee: OBDSTAR Technology Co., Ltd
Equipment Class: Part 15 Spread Spectrum Transmitter
Notes: VClI

Frequency Output  Frequency
FCC Rule Parts Range (MHZ) Watts Tolerance
15C 2402.0 - 2480.0 0.000411

Output power listed is conducted

Emission
Designator



